





ISO 6530

Method Number	Tested in Accordance with ISO 6530
Log Number	03044-9-01
Job Number	J044T12
Test Date	6/5/03
Test Temp	20 degrees Celsius
Material Indentity	Labcoat Material BodyGardz
Chemical	Acetic Acid at 85 %
CAS Number	64-19-7
Density g/mL	1.05
Mass per Unit Area	147.14 gm per meter squared


ANALYST
Chris Moreland


QC
Jeff Krueger

Warp Sample	Index of Penetration	Index of Repellency	Flow Rate Low
1	0.00%	75.62%	10 ml in 10 sec
2	0.00%	74.38%	10 ml in 10 sec
3	0.00%	74.76%	10 ml in 10 sec
Fill			
Sample	Index of Penetration	Index of Repellency	Flow Rate Low
1	0.00%	79.05%	10 ml in 10 sec
2	0.00%	78.29%	10 ml in 10 sec
3	0.00%	77.52%	10 ml in 10 sec

The testing herein is based upon accepted industry practice as well as the test method listed. Test results reported herein do not apply to samples other than those tested. TRI/Austin, Inc. neither accepts responsibility for nor makes claim as to the final use and purpose of the material. TRI/Austin, Inc. observes and maintains client confidentiality, and limits reproduction of this report, except in full, without prior approval of TRI/Austin, Inc.

10R-110 Rev0